
SKU 10061444 Spare parts
List of available spare parts and related products

24/06/2026

Please review all available spare parts for this item, then contact us through the webform (found
in the Help Centre in our website header). Let us know the SKU of each spare part you’re
interested in and the quantity you need.

The availability of the products may change.

Product image SKU number Product name Available quantity

19013619
Obudowa przełącznika
switch box

1

19013620
nakrętka kontrująca M5
lock nut M5

4

19013621

Śruba z gniazdem
sześciokątnym M5X20
hexagon socket screw
M5X20

4

19013622
Nylonowa szczelina
wodoszczelna
nylon waterproof joint

6

19013623

Osłona
przeciwpyłowa(długa)
4X56X641
dust cover(long) 4X56X641

0



Product image SKU number Product name Available quantity

19013624
dust cover(short) 4X56X205
dust cover(short) 4X56X205

5

19013649
obejma stalowa fi 33-57
steel band ?33-57

10

19013650
wąż zbrojony 1D50X240mm
wired hose 1D50X240mm

5

19013651
zawór 1
4 gwint wewnętrzny
valve 1

5

19013652
szybkozłącze 1
4 gwint zewnętrzny
quick connecter 1

5

19013653
koło 8 cali
wheel 8inch

4



Product image SKU number Product name Available quantity

19013654
Uchwyt
handle

2

19020502
Nakrętka zabezpieczająca
M10
Lock nut M10

2

19020503
Uszczelka płaska o10
Flat gastket o10

2

19020504

Śruba 6-kątna z łbem
stożkowym M10x55
Hexagonal bolt with a
countersunk head M10x55

2

19020505
Sprzęgło
Clutch

0

19020510
Uszczelka płaska o10
Flat gastket o10

2



Product image SKU number Product name Available quantity

19020511
Śruba z łbem 6-kątnym
M10x55
Hexagonal bolt M10x55

2

19023909
Stycznik kompletny
Engine stop switch with
undervoltage release

1

19025462
Silnik 2,2kW 1410 rpm
Motor 2,2kW 1410 rpm

0


